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Band7_5MHz_QPSK_21425_1RB#0_20000~27000_2000

0~27000

Band7_5MHz_16QAM_21425_1RB#0_0.009~0.15_0.009~

0.15

Band7_5MHz_16QAM_21425_1RB#0_0.15~30_0.15~30 Band7_5MHz_16QAM_21425_1RB#0_30~1000_30~1000
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Band7_5MHz_16QAM_21425_1RB#0_1000~20000_1000

~20000

Band7_5MHz_16QAM_21425_1RB#0_20000~27000_200

00~27000

Band7_10MHz_QPSK_20800_1RB#0_0.009~0.15_0.009

~0.15
Band7_10MHz_QPSK_20800_1RB#0_0.15~30_0.15~30
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Band7_10MHz_QPSK_20800_1RB#0_30~1000_30~1000
Band7_10MHz_QPSK_20800_1RB#0_1000~20000_1000~

20000

Band7_10MHz_QPSK_20800_1RB#0_20000~27000_200

00~27000

Band7_10MHz_16QAM_20800_1RB#0_0.009~0.15_0.009

~0.15
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Band7_10MHz_16QAM_20800_1RB#0_0.15~30_0.15~30
Band7_10MHz_16QAM_20800_1RB#0_30~1000_30~100

0

Band7_10MHz_16QAM_20800_1RB#0_1000~20000_100

0~20000

Band7_10MHz_16QAM_20800_1RB#0_20000~27000_20

000~27000
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Band7_10MHz_QPSK_21100_1RB#0_0.009~0.15_0.009

~0.15
Band7_10MHz_QPSK_21100_1RB#0_0.15~30_0.15~30

Band7_10MHz_QPSK_21100_1RB#0_30~1000_30~1000
Band7_10MHz_QPSK_21100_1RB#0_1000~20000_1000~

20000
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Band7_10MHz_QPSK_21100_1RB#0_20000~27000_200

00~27000

Band7_10MHz_16QAM_21100_1RB#0_0.009~0.15_0.009

~0.15

Band7_10MHz_16QAM_21100_1RB#0_0.15~30_0.15~30 Band7_10MHz_16QAM_21100_1RB#0_30~1000_30~1000
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Band7_10MHz_16QAM_21100_1RB#0_1000~20000_100

0~20000

Band7_10MHz_16QAM_21100_1RB#0_20000~27000_200

00~27000

Band7_10MHz_QPSK_21400_1RB#0_0.009~0.15_0.009

~0.15
Band7_10MHz_QPSK_21400_1RB#0_0.15~30_0.15~30
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Band7_10MHz_QPSK_21400_1RB#0_30~1000_30~1000
Band7_10MHz_QPSK_21400_1RB#0_1000~20000_1000~

20000

Band7_10MHz_QPSK_21400_1RB#0_20000~27000_200

00~27000

Band7_10MHz_16QAM_21400_1RB#0_0.009~0.15_0.009

~0.15
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Band7_10MHz_16QAM_21400_1RB#0_0.15~30_0.15~30
Band7_10MHz_16QAM_21400_1RB#0_30~1000_30~100

0

Band7_10MHz_16QAM_21400_1RB#0_1000~20000_100

0~20000

Band7_15MHz_QPSK_20825_1RB#0_0.009~0.15_0.009~

0.15
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Band7_15MHz_QPSK_20825_1RB#0_0.15~30_0.15~30 Band7_15MHz_QPSK_20825_1RB#0_30~1000_30~1000

Band7_15MHz_QPSK_20825_1RB#0_1000~20000_1000

~20000

Band7_15MHz_QPSK_20825_1RB#0_20000~27000_2000

0~27000
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Band7_15MHz_16QAM_20825_1RB#0_0.009~0.15_0.00

9~0.15

Band7_10MHz_16QAM_21400_1RB#0_20000~27000_20

000~27000

Band7_15MHz_16QAM_20825_1RB#0_0.15~30_0.15~30
Band7_15MHz_16QAM_20825_1RB#0_30~1000_30~100

0
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Band7_15MHz_16QAM_20825_1RB#0_1000~20000_100

0~20000

Band7_15MHz_16QAM_20825_1RB#0_20000~27000_20

000~27000

Band7_15MHz_QPSK_21100_1RB#0_0.009~0.15_0.009

~0.15
Band7_15MHz_QPSK_21100_1RB#0_0.15~30_0.15~30
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Band7_15MHz_QPSK_21100_1RB#0_30~1000_30~1000
Band7_15MHz_QPSK_21100_1RB#0_1000~20000_1000~

20000

Band7_15MHz_QPSK_21100_1RB#0_20000~27000_200

00~27000

Band7_15MHz_16QAM_21100_1RB#0_0.009~0.15_0.009

~0.15
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Band7_15MHz_16QAM_21100_1RB#0_0.15~30_0.15~30 Band7_15MHz_16QAM_21100_1RB#0_30~1000_30~1000

Band7_15MHz_16QAM_21100_1RB#0_1000~20000_100

0~20000

Band7_15MHz_16QAM_21100_1RB#0_20000~27000_200

00~27000
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Band7_15MHz_QPSK_21375_1RB#0_0.009~0.15_0.009

~0.15
Band7_15MHz_QPSK_21375_1RB#0_0.15~30_0.15~30

Band7_15MHz_QPSK_21375_1RB#0_30~1000_30~1000
Band7_15MHz_QPSK_21375_1RB#0_1000~20000_1000~

20000



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2024-0001-RF2-A5 Page 66 of 82

Band7_15MHz_QPSK_21375_1RB#0_20000~27000_200

00~27000

Band7_15MHz_16QAM_21375_1RB#0_0.009~0.15_0.009

~0.15

Band7_15MHz_16QAM_21375_1RB#0_0.15~30_0.15~30
Band7_15MHz_16QAM_21375_1RB#0_30~1000_30~100

0
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Band7_15MHz_16QAM_21375_1RB#0_1000~20000_100

0~20000

Band7_15MHz_16QAM_21375_1RB#0_20000~27000_20

000~27000

Band7_20MHz_QPSK_20850_1RB#0_0.009~0.15_0.009

~0.15
Band7_20MHz_QPSK_20850_1RB#0_0.15~30_0.15~30
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Band7_20MHz_QPSK_20850_1RB#0_30~1000_30~1000
Band7_20MHz_QPSK_20850_1RB#0_1000~20000_1000~

20000

Band7_20MHz_QPSK_20850_1RB#0_20000~27000_200

00~27000

Band7_20MHz_16QAM_20850_1RB#0_0.009~0.15_0.009

~0.15
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Band7_20MHz_16QAM_20850_1RB#0_0.15~30_0.15~30
Band7_20MHz_16QAM_20850_1RB#0_30~1000_30~100

0

Band7_20MHz_16QAM_20850_1RB#0_1000~20000_100

0~20000

Band7_20MHz_16QAM_20850_1RB#0_20000~27000_20

000~27000
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Band7_20MHz_QPSK_21100_1RB#0_0.009~0.15_0.009

~0.15
Band7_20MHz_QPSK_21100_1RB#0_0.15~30_0.15~30

Band7_20MHz_QPSK_21100_1RB#0_30~1000_30~1000
Band7_20MHz_QPSK_21100_1RB#0_1000~20000_1000~

20000
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Band7_20MHz_QPSK_21100_1RB#0_20000~27000_200

00~27000

Band7_20MHz_16QAM_21100_1RB#0_0.009~0.15_0.009

~0.15

Band7_20MHz_16QAM_21100_1RB#0_0.15~30_0.15~30 Band7_20MHz_16QAM_21100_1RB#0_30~1000_30~1000
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Band7_20MHz_16QAM_21100_1RB#0_1000~20000_100

0~20000

Band7_20MHz_16QAM_21100_1RB#0_20000~27000_200

00~27000

Band7_20MHz_QPSK_21350_1RB#0_0.009~0.15_0.009

~0.15
Band7_20MHz_QPSK_21350_1RB#0_0.15~30_0.15~30
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Band7_20MHz_QPSK_21350_1RB#0_30~1000_30~1000
Band7_20MHz_QPSK_21350_1RB#0_1000~20000_1000~

20000

Band7_20MHz_QPSK_21350_1RB#0_20000~27000_200

00~27000

Band7_20MHz_16QAM_21350_1RB#0_0.009~0.15_0.009

~0.15
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Band7_20MHz_16QAM_21350_1RB#0_0.15~30_0.15~30
Band7_20MHz_16QAM_21350_1RB#0_30~1000_30~100

0

Band7_20MHz_16QAM_21350_1RB#0_1000~20000_100

0~20000

Band7_20MHz_16QAM_21350_1RB#0_20000~27000_20

000~27000
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Appendix F: Frequency Stability

Test Result
Voltage

Band Bandwidt
h

Modulatio
n

Channe
l

RB
Configure

Voltag
e

[Vdc]

Tempe
rature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band7 5MHz QPSK 20775 25RB#0 VN NT -19.92 -0.007960 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 VL NT -18.75 -0.007493 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 VH NT -42.92 -0.017151 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 VN NT -21.87 -0.008739 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 VL NT 27.86 0.011133 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 VH NT -17.88 -0.007145 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 VN NT -44.20 -0.017436 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 VL NT -37.22 -0.014682 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 VH NT 39.75 0.015680 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 VN NT -20.09 -0.007925 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 VL NT -23.98 -0.009460 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 VH NT -45.24 -0.017846 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 VN NT -31.38 -0.012222 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 VL NT -16.89 -0.006578 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 VH NT -28.66 -0.011163 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 VN NT -47.19 -0.018380 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 VL NT -35.73 -0.013916 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 VH NT -34.09 -0.013278 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 VN NT -14.03 -0.005601 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 VL NT -33.43 -0.013345 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 VH NT -27.18 -0.010850 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 VN NT -13.06 -0.005214 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 VL NT -40.59 -0.016204 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 VH NT -47.29 -0.018878 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 VN NT -48.08 -0.018966 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 VL NT -58.08 -0.022911 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 VH NT -14.26 -0.005625 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 VN NT -22.81 -0.008998 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 VL NT -24.15 -0.009527 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 VH NT -18.37 -0.007247 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 VN NT -27.60 -0.010760 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 VL NT -29.84 -0.011634 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 VH NT -56.38 -0.021981 ±2.5 PASS
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Band7 10MHz 16QAM 21400 50RB#0 VN NT -31.19 -0.012160 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 VL NT -37.05 -0.014444 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 VH NT -36.51 -0.014234 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 VN NT -32.24 -0.012857 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 VL NT -25.78 -0.010281 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 VH NT -36.38 -0.014508 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 VN NT -24.57 -0.009799 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 VL NT -18.58 -0.007410 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 VH NT -21.43 -0.008546 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 VN NT 16.55 0.006529 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 VL NT -32.40 -0.012781 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 VH NT -57.80 -0.022801 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 VN NT 20.98 0.008276 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 VL NT -35.83 -0.014134 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 VH NT -31.67 -0.012493 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 VN NT -35.97 -0.014037 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 VL NT -30.98 -0.012090 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 VH NT -46.32 -0.018076 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 VN NT -52.13 -0.020343 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 VL NT -29.45 -0.011493 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 VH NT -26.57 -0.010369 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 VN NT -21.68 -0.008637 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 VL NT -40.65 -0.016195 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 VH NT -36.49 -0.014538 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 VN NT -36.02 -0.014351 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 VL NT -19.19 -0.007645 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 VH NT -27.08 -0.010789 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 VN NT -23.89 -0.009424 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 VL NT -31.52 -0.012434 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 VH NT -41.78 -0.016481 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 VN NT -12.48 -0.004923 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 VL NT 23.88 0.009420 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 VH NT -41.22 -0.016260 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 VN NT -37.11 -0.014496 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 VL NT 17.88 0.006984 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 VH NT -38.33 -0.014973 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 VN NT -48.23 -0.018840 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 VL NT -35.85 -0.014004 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 VH NT -26.79 -0.010465 ±2.5 PASS
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Temperature

Band Bandwidt
h

Modulatio
n

Channe
l

RB
Configure

Voltag
e

[Vdc]

Tempe
rature
(℃)

Deviation
(Hz)

Deviation
(ppm)

Limit
(ppm) Verdict

Band7 5MHz QPSK 20775 25RB#0 NV -30 -38.63 -0.015437 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV -20 -19.01 -0.007596 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV -10 -31.28 -0.012500 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 0 -57.13 -0.022829 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 10 23.20 0.009271 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 20 -28.40 -0.011349 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 30 -33.60 -0.013427 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 40 -41.46 -0.016567 ±2.5 PASS

Band7 5MHz QPSK 20775 25RB#0 NV 50 -47.11 -0.018825 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV -30 20.86 0.008336 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV -20 -24.83 -0.009922 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV -10 -10.56 -0.004220 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV 0 -55.38 -0.022130 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV 10 -20.19 -0.008068 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV 20 -12.04 -0.004811 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV 30 -15.91 -0.006358 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV 40 -23.30 -0.009311 ±2.5 PASS

Band7 5MHz 16QAM 20775 25RB#0 NV 50 -49.79 -0.019896 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV -30 -44.80 -0.017673 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV -20 -18.13 -0.007152 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV -10 -35.44 -0.013980 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 0 -40.47 -0.015964 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 10 -15.77 -0.006221 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 20 24.65 0.009724 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 30 -26.91 -0.010615 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 40 -33.94 -0.013389 ±2.5 PASS

Band7 5MHz QPSK 21100 25RB#0 NV 50 -46.05 -0.018166 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV -30 -26.90 -0.010611 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV -20 -31.33 -0.012359 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV -10 -35.65 -0.014063 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV 0 -38.08 -0.015022 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV 10 -46.19 -0.018221 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV 20 -63.02 -0.024860 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV 30 -18.98 -0.007487 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV 40 -23.04 -0.009089 ±2.5 PASS

Band7 5MHz 16QAM 21100 25RB#0 NV 50 -27.07 -0.010679 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV -30 13.96 0.005437 ±2.5 PASS
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Band7 5MHz QPSK 21425 25RB#0 NV -20 -37.72 -0.014691 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV -10 -24.14 -0.009402 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 0 -56.77 -0.022111 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 10 -19.67 -0.007661 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 20 -41.55 -0.016183 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 30 -25.22 -0.009823 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 40 21.98 0.008561 ±2.5 PASS

Band7 5MHz QPSK 21425 25RB#0 NV 50 -28.76 -0.011202 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV -30 -51.46 -0.020043 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV -20 -36.56 -0.014240 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV -10 18.08 0.007042 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV 0 -65.12 -0.025363 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV 10 -36.33 -0.014150 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV 20 43.31 0.016869 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV 30 -38.16 -0.014863 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV 40 -33.65 -0.013106 ±2.5 PASS

Band7 5MHz 16QAM 21425 25RB#0 NV 50 -21.10 -0.008218 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV -30 -37.19 -0.014846 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV -20 -41.39 -0.016523 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV -10 -60.11 -0.023996 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 0 -43.12 -0.017214 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 10 -26.38 -0.010531 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 20 -44.02 -0.017573 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 30 -38.37 -0.015317 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 40 -19.15 -0.007645 ±2.5 PASS

Band7 10MHz QPSK 20800 50RB#0 NV 50 -28.39 -0.011333 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV -30 -32.26 -0.012878 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV -20 -52.39 -0.020914 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV -10 18.88 0.007537 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV 0 -43.73 -0.017457 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV 10 -70.07 -0.027972 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV 20 -21.75 -0.008683 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV 30 -18.77 -0.007493 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV 40 -37.42 -0.014938 ±2.5 PASS

Band7 10MHz 16QAM 20800 50RB#0 NV 50 -21.60 -0.008623 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV -30 -47.14 -0.018596 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV -20 20.20 0.007968 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV -10 -39.78 -0.015692 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 0 18.14 0.007156 ±2.5 PASS
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Band7 10MHz QPSK 21100 50RB#0 NV 10 -37.58 -0.014824 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 20 -33.83 -0.013345 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 30 -26.81 -0.010576 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 40 -42.96 -0.016947 ±2.5 PASS

Band7 10MHz QPSK 21100 50RB#0 NV 50 -17.45 -0.006884 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV -30 -32.89 -0.012974 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV -20 -41.42 -0.016339 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV -10 -52.43 -0.020682 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV 0 23.20 0.009152 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV 10 -15.45 -0.006095 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV 20 -37.50 -0.014793 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV 30 -18.96 -0.007479 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV 40 -38.34 -0.015124 ±2.5 PASS

Band7 10MHz 16QAM 21100 50RB#0 NV 50 22.01 0.008682 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV -30 -16.42 -0.006402 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV -20 -31.03 -0.012097 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV -10 -18.64 -0.007267 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 0 -44.84 -0.017481 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 10 21.62 0.008429 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 20 -28.44 -0.011088 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 30 -42.42 -0.016538 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 40 -31.44 -0.012257 ±2.5 PASS

Band7 10MHz QPSK 21400 50RB#0 NV 50 -50.29 -0.019606 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV -30 -26.31 -0.010257 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV -20 -26.66 -0.010394 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV -10 -27.16 -0.010589 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV 0 -48.79 -0.019021 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV 10 -40.32 -0.015719 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV 20 -44.87 -0.017493 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV 30 -29.68 -0.011571 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV 40 15.62 0.006090 ±2.5 PASS

Band7 10MHz 16QAM 21400 50RB#0 NV 50 16.01 0.006242 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV -30 -20.07 -0.008004 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV -20 -40.27 -0.016060 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV -10 20.65 0.008235 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 0 -21.69 -0.008650 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 10 -21.89 -0.008730 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 20 -31.40 -0.012522 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 30 19.04 0.007593 ±2.5 PASS
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Band7 15MHz QPSK 20825 75RB#0 NV 40 20.52 0.008183 ±2.5 PASS

Band7 15MHz QPSK 20825 75RB#0 NV 50 -46.46 -0.018528 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV -30 24.61 0.009815 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV -20 -34.95 -0.013938 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV -10 -18.50 -0.007378 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV 0 -21.89 -0.008730 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV 10 -49.49 -0.019737 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV 20 -30.54 -0.012179 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV 30 -35.38 -0.014110 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV 40 -13.02 -0.005192 ±2.5 PASS

Band7 15MHz 16QAM 20825 75RB#0 NV 50 -41.14 -0.016407 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV -30 -21.85 -0.008619 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV -20 -65.90 -0.025996 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV -10 -53.48 -0.021097 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 0 -46.68 -0.018414 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 10 -20.92 -0.008252 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 20 -43.44 -0.017136 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 30 -57.00 -0.022485 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 40 -26.80 -0.010572 ±2.5 PASS

Band7 15MHz QPSK 21100 75RB#0 NV 50 -23.21 -0.009156 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV -30 -28.04 -0.011061 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV -20 31.46 0.012410 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV -10 -22.67 -0.008943 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV 0 -33.82 -0.013341 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV 10 23.01 0.009077 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV 20 31.99 0.012619 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV 30 -30.85 -0.012170 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV 40 -46.11 -0.018189 ±2.5 PASS

Band7 15MHz 16QAM 21100 75RB#0 NV 50 -35.08 -0.013838 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV -30 21.38 0.008343 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV -20 19.36 0.007555 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV -10 -29.14 -0.011372 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 0 -44.10 -0.017210 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 10 -35.24 -0.013752 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 20 13.08 0.005104 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 30 -13.25 -0.005171 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 40 -29.08 -0.011348 ±2.5 PASS

Band7 15MHz QPSK 21375 75RB#0 NV 50 -44.17 -0.017237 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV -30 -25.66 -0.010014 ±2.5 PASS
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Band7 15MHz 16QAM 21375 75RB#0 NV -20 -26.91 -0.010501 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV -10 -36.86 -0.014384 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV 0 24.40 0.009522 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV 10 -36.06 -0.014072 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV 20 21.88 0.008539 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV 30 -17.44 -0.006806 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV 40 -58.69 -0.022903 ±2.5 PASS

Band7 15MHz 16QAM 21375 75RB#0 NV 50 -36.95 -0.014420 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV -30 -11.13 -0.004434 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV -20 -35.20 -0.014024 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV -10 -33.82 -0.013474 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 0 -36.77 -0.014649 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 10 -40.83 -0.016267 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 20 -26.22 -0.010446 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 30 -22.57 -0.008992 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 40 -33.57 -0.013375 ±2.5 PASS

Band7 20MHz QPSK 20850 100RB#0 NV 50 -37.53 -0.014952 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV -30 -43.75 -0.017430 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV -20 -31.39 -0.012506 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV -10 24.27 0.009669 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV 0 -25.25 -0.010060 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV 10 20.47 0.008155 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV 20 -51.59 -0.020554 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV 30 -39.05 -0.015558 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV 40 -21.21 -0.008450 ±2.5 PASS

Band7 20MHz 16QAM 20850 100RB#0 NV 50 -26.54 -0.010574 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV -30 -27.36 -0.010793 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV -20 57.45 0.022663 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV -10 -45.43 -0.017921 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 0 -33.80 -0.013333 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 10 -29.07 -0.011467 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 20 -32.88 -0.012970 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 30 22.48 0.008868 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 40 -36.20 -0.014280 ±2.5 PASS

Band7 20MHz QPSK 21100 100RB#0 NV 50 -41.60 -0.016410 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV -30 -21.21 -0.008367 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV -20 -30.27 -0.011941 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV -10 -30.75 -0.012130 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV 0 -43.99 -0.017353 ±2.5 PASS
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Band7 20MHz 16QAM 21100 100RB#0 NV 10 -39.03 -0.015396 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV 20 -30.54 -0.012047 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV 30 -48.34 -0.019069 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV 40 -42.64 -0.016821 ±2.5 PASS

Band7 20MHz 16QAM 21100 100RB#0 NV 50 -38.98 -0.015377 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV -30 24.13 0.009426 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV -20 -26.73 -0.010441 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV -10 23.66 0.009242 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 0 -36.17 -0.014129 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 10 -48.12 -0.018797 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 20 38.56 0.015063 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 30 -12.55 -0.004902 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 40 -14.35 -0.005605 ±2.5 PASS

Band7 20MHz QPSK 21350 100RB#0 NV 50 -22.40 -0.008750 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV -30 -20.36 -0.007953 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV -20 -46.22 -0.018055 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV -10 -27.70 -0.010820 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV 0 -24.07 -0.009402 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV 10 -42.70 -0.016680 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV 20 -21.02 -0.008211 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV 30 -30.16 -0.011781 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV 40 -36.38 -0.014211 ±2.5 PASS

Band7 20MHz 16QAM 21350 100RB#0 NV 50 -22.23 -0.008684 ±2.5 PASS
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